HECEHRT 6288 XL

made for garden
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HEERT 6288 XL

made for garden

Position Part number Nazev Name
0 628800000 Prevodovka Gearbox
1 628800001 Horni kryt s madlem Upper cover with handle
2 628800002 Nasypka Inlet
3 ST4,7*16 Sroub ST4,7x16 Screw ST4,7x16
5 628800005 Horni skfin Upper housing
6 628800006 Kondenzator Capacitor
8 628800008 Sroub pFitlaéné desky Adjusting knob
9 628800009 Pritlatna deska Adjusting board
13 628800013 Viko noZové skiiné Blade case cover
17 S1-06*30 Sroub M6x30 Screw M6x30
18 628800018 Plastovy kryt Plastic cover
20 628800020 Pouzdro Bushing
21 628800021 PodloZka Washer plate
23 628800023 NGz Blade
24 628800024 Podlozka Washer plate
25 628800025 Skiin noze Blade housing
26 628800026 Pouzdro Bushing
27 628800027 Hridel Shaft
28 628800028 Pouzdro Bushing
29 628800029 Pero 10x60 Flat key 10x60
30 628800030 Cep Pin
31 628800031 Tésnici krouzek Sealing ring
32 628800032 Ozubeny vénec Inner gear
33 628800033 Planetové kolo Gear
34 628800034 Box Box
35 628800035 Madlo Handle
36 628800036 Krytka Cover
37 628800037 Zapadka Latch
38 628800038 Podlozka Washer
40 628800040 Unasec¢ planetovych kol Gear retainer
41 628800041 Planetové kolo Planetary gear
42 628800042 Cep Pin
43 628800043 Hridel Shaft
44 628800044 Pojistny krouzek Circlip
45 628800045 Pouzdro Bushing
46 628800046 Pojistny krouZek Circlip for hole
47 628800047 Ozubeny vénec Inner gear




HEERT 6288 XL

made for garden

Position Part number Nazev Name
48 628800048 Zaslepka Foot
49 628800049 Skfin pfevodovky Gear box
50 628800050 Gufero 28x17x6 Oil seal 28x17x6
58 ST4,2*16 Sroub ST4,2x16 Screw ST4,2x16
59 628800059 Lista Rail
60 SK-06*25 Sroub M6x25 Screw M6x25
62 628800062 Pravy kryt Right cover
64 628800064 Ram Frame
65 SK-06*16 Sroub M6x16 Screw M6x16
66 628800066 Spinac¢ boxu Box switch
67 628800067 Kryt Cover
68 628800068 Poklice kola Wheel cover
69 S-08*60 Sroub M8x60 Screw M8x60
70 628800070 Podlozka 8x22x2,5 Washer 8x22x2,5
71 628800071 Pouzdro Bushing
72 628800072 Kolo Wheel
73 M-08 Matice M8 Nut M8
74 628800074 Levy kryt Left cover
75 628800075 Spodni skFin Lower housing
76 628800076 Zadni kryt motoru Motor rear cover
77 628800077 Sroub M5x125 Screw M5x125
80 628800080 Ventilator Fan
81 PK-17 Pojistny krouzek 17 Circlip 17
82 628800082 Krouzek Ring
83 6203-Z2Z Lozisko 6203-Z Bearing 6203-Z
84 628800084 Rotor Rotor
85 628800085 Stator Stator
86 628800086 Zasuvka Plug
87 628800087 SkFif spinace Switch case
88 628800088 Prepétova pojistka Overload protection
92 628800092 Kryt spinace Switch cover
93 ST4,2*11 Sroub ST4,2x11 Screw ST4,2x11
94 628800094 Tésnéni Gasket
95 628800095 Spina¢ ON/OFF Switch ON/OFF
96 628800096 PFepina¢ chodu Reverse switch
97 628800097 Tésnici krouzek Sealing ring




